Test Report No. SDFS2006003249FF Date: Jun.16, 2020 Page 1 of 2

Prepared for . Versare Solutions, LLC
Sample Description : OXFORD PVC

Product specification : 600D PVC

Material : POLYESTER FIBER

The above data and information was / were submitted and identified on behalf of the client .SGS is not
responsible for the authenticity, integrity and results of the data and information and / or the validity of the
conclusion. results apply to the sample as received.

SGS Ref No. : GZIN2006026663PC
Sample Receiving Date : Jun.08, 2020
Test Performing Date : Jun.08, 2020 to Jun.16, 2020

Test Result Summary

No. Test(s) Requested Result(s) Comments

1 | 1ISO 5912—2020 Camping tents Clause 6.1.1.3.4 Groundsheet PASS /

For further details, please refer to the following page(s)

Signed for and on behalf of
Shunde Branch
SGS-CSTC Co., Ltd.
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Daniel Guan
Approved signatory
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Test Report

Test Conducted:

No. SDFS2006003249FF Date: Jun.16, 2020 Page 2 of 2

The test, specified in ISO 5912:2020 Camping tents Clause 6.1.1.3.4 Flammability- Groundsheet, is base on

ISO 6925:1982.

| General Information

Materials Fabric
Weight 343 g/m?
Conditioning of Test Specimen (20x2) °C RH (65%2) % 24 h
Testing Enclosure .
(fume cupboard /room) 26.7°C RH 64 % ---

Il Requirement:

When tested in accordance with ISO 6925, the radius of burn shall be less than 35 mm.

Ill Test Result

The maximum diameter of damage Whether the flame or glowing
Specimen No. reaches the edge of the hole in the
area (mm)
metal plate.
1 13 No
2 14 No
3 13 No
4 13 No
5 12 No
6 14 No
7 13 No
8 13 No

Conclusion: PASS

Photo Appendix:
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***End of Report***
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